
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (08/31/2023)  Page 1 of 3 
[...]
Are there any sea grasses within the vicinity of the point of discharge? 

☐   Yes ☐   No 

If yes, provide the distance and direction from the outfall(s). 

N/A 

Section 3. Classified Segments (Instructions Page 64) 

Is the discharge directly into (or within 300 feet of) a classified segment? 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 23 of 62 

☐   Yes ☒   No 

If yes, this Worksheet is complete. 

If no, complete Sections 4 and 5 of this Worksheet. 

Section 4. Description of Immediate Receiving Waters (Instructions 
Page 65) 

Name of the immediate receiving waters: Cottonwood Creek 

A. Receiving water type 

Identify the appropriate description of the receiving waters. 

☒   Stream 

☐    Freshwater Swamp or Marsh 

☐   Lake or Pond 

Surface area, in acres: Click to enter text. 

Average depth of the entire water body, in feet: Click to enter text. 

Average depth of water body within a 500-foot radius of discharge point, in feet: 
Click to enter text. 

☐    Man-made Channel or Ditch 

☐   Open Bay 

☐   Tidal Stream, Bayou, or Marsh 

☐   Other, specify: Click to enter text. 

B. Flow characteristics 

If a stream, man-made channel or ditch was checked above, provide the following. For 
existing discharges, check one of the following that best characterizes the area upstream 
of the discharge. For new discharges, characterize the area downstream of the discharge 
(check one). 

☐   Intermittent - dry for at least one week during most years 

☒   Intermittent with Perennial Pools - enduring pools with sufficient habitat to 

maintain significant aquatic life uses 

☐   Perennial - normally flowing 

Check the method used to characterize the area upstream (or downstream for new 
dischargers). 

☒   USGS flow records 

☐   Historical observation by adjacent landowners 

☒   Personal observation 

☒   Other, specify: NHD Data 

C. Downstream perennial confluences 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 24 of 62 

List the names of all perennial streams that join the receiving water within three miles 
downstream of the discharge point. 

N/A – none within 3 miles 

D. Downstream characteristics 

Do the receiving water characteristics change within three miles downstream of the 
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)? 

☐   Yes ☒   No 

If yes, discuss how.  

N/A 

E. Normal dry weather characteristics 

Provide general observations of the water body during normal dry weather conditions. 

The water was clear, and the creek bottom could be seen. Water depth was about 2-3 feet of 
depth and flowing 

Date and time of observation: 7/3/24 9:30 AM 

Was the water body influenced by stormwater runoff during observations? 

☐   Yes ☒   No 

Section 5. General Characteristics of the Waterbody (Instructions 
Page 66) 

A. Upstream influences 

Is the immediate receiving water upstream of the discharge or proposed discharge site 
influenced by any of the following? Check all that apply. 

☐   Oil field activities ☒   Urban runoff 

☐   Upstream discharges ☒   Agricultural runoff 

☐   Septic tanks ☐   Other(s), specify: Click to enter text. 

B. Waterbody uses 

Observed or evidences of the following uses. Check all that apply. 

☐   Livestock watering ☐   Contact recreation 

☐   Irrigation withdrawal ☐   Non-contact recreation 

☐   Fishing ☐   Navigation 

☐   Domestic water supply ☐   Industrial water supply 

☐   Park activities ☐   Other(s), specify: Click to enter text. 

C. Waterbody aesthetics 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 25 of 62 

Check one of the following that best describes the aesthetics of the receiving water and 
the surrounding area. 

☐   Wilderness: outstanding natural beauty; usually wooded or unpastured area; water 
clarity exceptional 

☐   Natural Area: trees and/or native vegetation; some development evident (from 
fields, pastures, dwellings); water clarity discolored 

☒   Common Setting: not offensive; developed but uncluttered; water may be colored 

or turbid 

☐   Offensive: stream does not enhance aesthetics; cluttered; highly developed; 
dumping areas; water discolored 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 55 of 62 

DOMESTIC WASTEWATER PERMIT APPLICATION 
WORKSHEET 6.0: INDUSTRIAL WASTE CONTRIBUTION 

The following is required for all publicly owned treatment works. 

Section 1. All POTWs (Instructions Page 89) 

A. Industrial users (IUs) 

Provide the number of each of the following types of industrial users (IUs) that discharge 
to your POTW and the daily flows from each user. See the Instructions for definitions of 
Categorical IUs, Significant IUs – non-categorical, and Other IUs. 

If there are no users, enter 0 (zero). 

Categorical IUs: 

Number of IUs: 0 (zero) 

Average Daily Flows, in MGD: 0 (zero) 

Significant IUs – non-categorical: 

Number of IUs: 0 (zero) 

Average Daily Flows, in MGD: 0 (zero) 

Other IUs: 

Number of IUs: 0 (zero) 

Average Daily Flows, in MGD: 0 (zero) 

B. Treatment plant interference 

In the past three years, has your POTW experienced treatment plant interference (see 
instructions)? 

☐   Yes ☒   No 

If yes, identify the dates, duration, description of interference, and probable cause(s) and 
possible source(s) of each interference event. Include the names of the IUs that may have 
caused the interference.  

N/A – plant is not in operation 

C. Treatment plant pass through 

In the past three years, has your POTW experienced pass through (see instructions)? 

☐   Yes ☒   No 

If yes, identify the dates, duration, a description of the pollutants passing through the 
treatment plant, and probable cause(s) and possible source(s) of each pass through event. 
Include the names of the IUs that may have caused pass through.  

N/A – plant is not in operation 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 56 of 62 

D. Pretreatment program 

Does your POTW have an approved pretreatment program? 

☐   Yes ☒   No 

If yes, complete Section 2 only of this Worksheet. 

Is your POTW required to develop an approved pretreatment program? 

☐   Yes ☒   No 

If yes, complete Section 2.c. and 2.d. only, and skip Section 3. 

If no to either question above, skip Section 2 and complete Section 3 for each significant 
industrial user and categorical industrial user. 

Section 2. POTWs with Approved Programs or Those Required to 
Develop a Program (Instructions Page 90) 

A. Substantial modifications 

Have there been any substantial modifications to the approved pretreatment program 
that have not been submitted to the TCEQ for approval according to 40 CFR §403.18? 

☐   Yes ☐   No 

If yes, identify the modifications that have not been submitted to TCEQ, including the 
purpose of the modification.  

N/A 

B. Non-substantial modifications 

Have there been any non-substantial modifications to the approved pretreatment 
program that have not been submitted to TCEQ for review and acceptance? 

☐   Yes ☐   No 

If yes, identify all non-substantial modifications that have not been submitted to TCEQ, 
including the purpose of the modification.  

N/A 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 57 of 62 

C. Effluent parameters above the MAL 

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent 
monitoring during the last three years. Submit an attachment if necessary. 

Table 6.0(1) – Parameters Above the MAL 

Pollutant Concentration MAL Units Date 

     

 N/A    

     

D. Industrial user interruptions 

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding 
interferences or pass throughs) at your POTW in the past three years? 

☐   Yes ☐   No 

If yes, identify the industry, describe each episode, including dates, duration, description 
of the problems, and probable pollutants.  

N/A 

Section 3. Significant Industrial User (SIU) Information and 
Categorical Industrial User (CIU) (Instructions Page 90) 

A. General information 

Company Name: N/A 

SIC Code: N/A 

Contact name: N/A 

Address: N/A 

City, State, and Zip Code: N/A 

Telephone number: N/A 

Email address: N/A 

B. Process information 

Describe the industrial processes or other activities that affect or contribute to the SIU(s) 
or CIU(s) discharge (i.e., process and non-process wastewater). 

N/A 

C. Product and service information 

Provide a description of the principal product(s) or services performed. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 58 of 62 

N/A 

D. Flow rate information 

See the Instructions for definitions of “process” and “non-process wastewater.” 

Process Wastewater:  

Discharge, in gallons/day: N/A 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

Non-Process Wastewater: 

Discharge, in gallons/day: N/A 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

E. Pretreatment standards 

Is the SIU or CIU subject to technically based local limits as defined in the instructions? 

☐   Yes ☐   No 

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
471? 

☐   Yes ☐   No 

If subject to categorical pretreatment standards, indicate the applicable category and 
subcategory for each categorical process. 

Category: Subcategories: N/A 

Click or tap here to enter text. Click to enter text. 

Category: N/A 

Subcategories: Click to enter text. 

Category: N/A 

Subcategories: Click to enter text. 

Category: N/A 

Subcategories: Click to enter text. 

Category: N/A 

Subcategories: Click to enter text. 

F. Industrial user interruptions 

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass 
through, odors, corrosion, blockages) at your POTW in the past three years? 

☐   Yes ☐   No 

If yes, identify the SIU, describe each episode, including dates, duration, description of 
problems, and probable pollutants.  

N/A 



 

 

 

ATTACHMENT TR-1 

Treatment Process Description 

 

 

 

 

 

 

 

 

 



Treatment Process Description 

San Marcos Wastewater Treatment Plant 

 Phase 1  

The proposed WWTP will be designed as an activated sludge package plant that operates in the single 

stage nitrification mode and will be able to treat an average annual daily flow of 0.25 MGD and manage 

a peak flow rate of 694 gpm. Due to the anticipated stringent cBOD5, TSS, and TP limits under 

consideration, the plant will also require tertiary filtration with coagulant addition to reliably meet the 

potential effluent limits. The package plant process units will include preliminary screening with flow 

splitting, (4) aeration basins, (1) clarifier, (1) chlorine contact basin, (2) digesters, and (1) tertiary cloth 

disk filter. A chlorine feed system will be provided for chemical disinfection. A coagulant feed system will 

be provided to precipitate phosphorus to ensure compliance with expected TP limits. Two coagulant 

injection points will be provided: one in the clarifier mixed liquor piping upstream of the secondary 

clarifier, and one in the filter influent line. The aeration basins, digesters, and secondary clarifier will be 

sized to provide the treatment volume required to treat the Phase I peak flow rate. The tertiary filter will 

be oversized to handle the Phase II phase with one disk offline, but will be furnished with the necessary 

disks as required by the Phase I peak flow rate. 

 

Phase 2  

The proposed WWTP expansion will be designed as an activated sludge package plant that operates in 

the single stage nitrification mode and will be an expansion to Phase I. This Phase will be able to treat an 

average annual daily flow of 0.50 MGD and manage a a peak flow rate of 1,389 gpm. The Phase I 

treatment units will remain in operation and the following additional treatment units will be installed 

and function in conjunction with the existing ones: (4) new aeration basins, (2) new digesters, one (1) 

new secondary clarifier, one (1) new disinfection basin, new blowers, and additional disks for the 

tertiary filter unit. Concerning the secondary treatment/activated sludge portion, the expansion plant 

will be designed so as to function as a separate treatment train from the existing Phase I plant. It is 

anticipated that dechlorination will be required at the Phase II flows; therefore, a dechlorination feed 

system will be supplied and the disinfection system will include a dechlorination zone upstream of the 

final measuring weir to provide the required contact time for dechlorination. 

 

Phase 3  

The proposed WWTP expansion will be designed as an activated sludge package plant that operates in 

the single stage nitrification mode and will be an expansion to Phases I & II. This Phase will be able to 

treat an average annual daily flow of 0.99 MGD and manage a peak flow rate of 2,750 gpm. The Phase I 

& II treatment units will remain in operation and the following additional treatment units will be 

installed and function in conjunction with the existing ones: (8) new aeration basis, (4) new digesters, (2) 

new clarifiers, (2) new disinfection basins, new blowers, and (1) separate tertiary filter unit sized to 

handle the Phase III flows. The tankage and equipment installed as part of this Phase will operate as a 

completely separate treatment train.  



 

 

 

ATTACHMENT TR-2 

Treatment Units 

 

 

 

 

 

 

 

 

 



Domestic Technical Report 1.0 – 2(b) 
Treatment Unit Dimensions 

San Marcos Wastewater Treatment Plant 
 

Major Components and sizes for the proposed Phases as follows: 

 

Phase I 

(0.250 MGD) 

 

Unit Dimensions  Number of units  Dimensions (L x W x SWD) 

Aeration (Ph. I)   4  52’-0”x 12’-0” x 10.50’  

 

Digester (Ph. I)    2  52’-0”x 12’-0” x 10.67’  

 

Clarifier (Ph. I)    1  36’-0” Dia. x 10’ SWD 

 

Disinfection (Ph. I)   1  36’-0” x 11’-0”x 5.5’ SWD 

 

Phase II 

(Exp. to 0.5 MGD) 

 

Unit Dimensions  Number of units  Dimensions (L x W x SWD) 

Aeration (Ph. I)   4  52’-0”x 12’-0” x 10.50’  

Aeration (Ph. II)   4  52’-0”x 12’-0” x 10.50’ 

 

Digester (Ph. I)     2  52’-0”x 12’-0” x 10.67’ 

Digester (Ph. II)    2  52’-0”x 12’-0” x 10.67’ 

 

Clarifier (Ph. I)    1  36’-0” Dia. x 10’ SWD 

Clarifier (Ph. II)   1  36’-0” Dia. x 10’ SWD 

 

Disinfection (Ph. I)   1  36’-0” x 11’-0”x 5.5’ SWD 

Disinfection (Ph. II)   1  36’-0” x 11’-0”x 5.5’ SWD 

 

 

Phase III 

(Exp. to 0.990 MGD) 

 

Unit Dimensions  Number of units  Dimensions (L x W x SWD) 

Aeration (Ph. I)   4  52’-0”x 12’-0” x 10.50’ 

Aeration (Ph. II)   4  52’-0”x 12’-0” x 10.50’ 

Aeration (Ph. III)   8  52’-0”x 12’-0” x 10.50’ 

 



Digester (Ph. I)     2  52’-0”x 12’-0” x 10.67’ 

Digester (Ph. II)    2  52’-0”x 12’-0” x 10.67’ 

Digester (Ph. III)    4  52’-0”x 12’-0” x 10.67’ 

 

Clarifier (Ph. I)    1  36’-0” Dia. x 10’ SWD 

Clarifier (Ph. II)   1  36’-0” Dia. x 10’ SWD 

Clarifier (Ph. III)   2  36’-0” Dia. x 10’ SWD 

 

Chlorine (Ph. I)   1  36’-0” x 11’-0”x 5.5’ 

Chlorine (Ph. II)   1  36’-0” x 11’-0”x 5.5’ 

Chlorine (Ph. III)   2  36’-0” x 11’-0”x 5.5’ 

 

 

 

SWD – side-water depth, W – width, L - length 

 



Data
Permitted Average Daily Flow 250,000 gpd 174 gpm 0.387 cfs
Peak 2-hour Flow 1,000,000 gpd 694 gpm 1.547 cfs
BOD5 Loading 300 mg/l
Maximum Aeration Zone Loading 25
Minimum Aerobic Digester Loading 20
Minimum SRT for Digester 40 days @ 1.5
Maximum Clarifier Surface Loading 1,200
Minimum Clarifier Detention Time 1.8
Minimum Disinfection Basin Detention Time 20
Air Supply (Aeration Zone) 3,200
Air Supply (Aerobic Digester) 30
Air Supply (Disinfection) 20

BOD5 Loading 625.50  

Unit Requirements
Aeration Zone Volume 25,020 cf
Aerobic Digester Volume at Minimum Loading 12,510 cf
Aerobic Digester Volume at Minimum SRT 7,506 cf
Clarifier Surface Area 833 sf
Clarifier Volume at Minimum Detention Time 10,027 cf
Disinfection Volume 1,857 cf

Air Supply Requirements
Aeration Process 1,306 scfm
Digester 399 scfm
Disinfection 44 scfm
Air Lift Pumps & Initial Mixing 163 scfm
Total Air Required 1,912 scfm  

Proposed Units #Units Length Width Height SWD
Aeration Zone Volume 26,208 cf 4 52 12 12.17 10.50
Aerobic Digester Volume 13,316 cf 2 52 12 12.17 10.67
Clarifier  Surface Area 1,018 sf 1  36 13.17  
Clarifier Volume 10,179 cf    10.00
Chlorine Contact Volume 2,178 cf 1 36 11 8.17 5.50
Blowers 975 scfm 3 50.0 hp   

scfm/day/lb of BOD5
scfm/1,000 cf of volume

cf/lbs of BOD5/day

CITY OF SAN MARCOS
Phase 1: 250,000 GPD ADF

Quantity

Calculations of Requirements 

lbs/day

Quantity

Quantity
Note: The process calculation is based on 10' of 
submergence with a correction factor of 1.56 and 
clean water transfer efficiency of 0.85% per foot of 
submergence.

Proposed Unit Features

scfm/1,000 cf of volume

Quantity

lbs of BOD5 / 1,000 cf

% Concentration
gpd/sf (@ peak flow)
hr (@ peak flow)
min (@ peak flow)



Data
Permitted Average Daily Flow 500,000 gpd 347 gpm 0.774 cfs
Peak 2-hour Flow 2,000,000 gpd 1389 gpm 3.095 cfs
BOD5 Loading 300 mg/l
Maximum Aeration Zone Loading 25
Minimum Aerobic Digester Loading 20
Minimum SRT for Digester 40 days @ 1.5
Maximum Clarifier Surface Loading 1,200
Minimum Clarifier Detention Time 1.8
Minimum Disinfection Basin Detention Time 20
Air Supply (Aeration Zone) 3,200
Air Supply (Aerobic Digester) 30
Air Supply (Disinfection) 20

BOD5 Loading 1251.00  

Unit Requirements
Aeration Zone Volume 50,040 cf
Aerobic Digester Volume at Minimum Loading 25,020 cf
Aerobic Digester Volume at Minimum SRT 15,012 cf
Clarifier Surface Area 1,667 sf
Clarifier Volume at Minimum Detention Time 20,053 cf
Disinfection Volume 3,714 cf

Air Supply Requirements
Aeration Process 2,611 scfm
Digester 799 scfm
Disinfection 87 scfm
Air Lift Pumps & Initial Mixing 326 scfm
Total Air Required 3,824 scfm  

Proposed Units #Units Length Width Height SWD
Aeration Zone Volume 52,416 cf 8 52 12 12.17 10.50
Aerobic Digester Volume 26,632 cf 4 52 12 12.17 10.67
Clarifier  Surface Area 2,036 sf 2  36 13.17  
Clarifier Volume 20,358 cf    10.00
Chlorine Contact Volume 4,356 cf 2 36 11 8.17 5.50
Blowers 975 scfm 5 50.0 hp   

scfm/1,000 cf of volume

Quantity

lbs of BOD5 / 1,000 cf

% Concentration
gpd/sf (@ peak flow)
hr (@ peak flow)
min (@ peak flow)

Quantity

Calculations of Requirements 

lbs/day

Quantity

Quantity
Note: The process calculation is based on 10' of 
submergence with a correction factor of 1.56 and 
clean water transfer efficiency of 0.85% per foot of 
submergence.

Proposed Unit Features

scfm/day/lb of BOD5
scfm/1,000 cf of volume

cf/lbs of BOD5/day

CITY OF SAN MARCOS
Phase 2: 500,000 GPD ADF



Data
Permitted Average Daily Flow 990,000 gpd 688 gpm 1.532 cfs
Peak 2-hour Flow 3,960,000 gpd 2750 gpm 6.127 cfs
BOD5 Loading 300 mg/l
Maximum Aeration Zone Loading 25
Minimum Aerobic Digester Loading 20
Minimum SRT for Digester 40 days @ 1.5
Maximum Clarifier Surface Loading 1,200
Minimum Clarifier Detention Time 1.8
Minimum Disinfection Basin Detention Time 20
Air Supply (Aeration Zone) 3,200
Air Supply (Aerobic Digester) 30
Air Supply (Disinfection) 20

BOD5 Loading 2476.98  

Unit Requirements
Aeration Zone Volume 99,079 cf
Aerobic Digester Volume at Minimum Loading 49,540 cf
Aerobic Digester Volume at Minimum SRT 29,724 cf
Clarifier Surface Area 3,300 sf
Clarifier Volume at Minimum Detention Time 39,706 cf
Disinfection Volume 7,353 cf

Air Supply Requirements
Aeration Process 5,170 scfm
Digester 1,598 scfm
Disinfection 174 scfm
Air Lift Pumps & Initial Mixing 646 scfm
Total Air Required 7,589 scfm  

Proposed Units #Units Length Width Height SWD
Aeration Zone Volume 104,832 cf 16 52 12 12.17 10.50
Aerobic Digester Volume 53,265 cf 8 52 12 12.17 10.67
Clarifier  Surface Area 4,072 sf 4  36 13.17  